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Test Report No. C160119015003 Date: Jan 26, 2022

Brilliant Tin Box Manufacturing Co.,Ltd
B-510, Wisdom Center, No.56, Nanlian Road, Longgang, Shenzhen, China 518116

The following samples were submitted and identified on behalf of the clients as

oy

Test
CNAS L6541

Page 1 of4

Sample Name: TIN BOX
CPST Intemmal Reference No.:  C160119015
Material: TINNING TINPLATE
Sample Received Date: Jan 19, 2022
Test Period: Jan 19, 2022 to Jan 26,2022
Test Method: Please refer to next pages.
Test Result: Please refer to next pages.
CONCLUSION :
TESTED SAMPLES TESTITEM RESULT
TIN BOX 1. Bisphenol A (BPA) Content PASS
Si bghalf of
Eurones Consu P 5. Tghting Service Co,, Ltd
SN
TESTEDBY : REVIEWED BY: APPROVED BY:
ﬂn« /”j ﬂ ﬁ»& .
Wang Guang Yu, Anndy Li Hui Lian, Cheryl Pan Jian Ding, Will
Project Leader Laboratory Supervisor Technical Supervisor

This Test Report is issued by the Company subject 1o its General Conditions of Service printed overieal or avallable on request and accessible at
www.cpstiab.com. Attention is drawn to the limitations of hability, indemnification and jurisdicbonal issues defined therein. Unless otherwise stated the
rosults shown in the test report refer only to the sample(s) tested. This test report cannot be reproduced, oxcept in full, without prior written permission
of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and offenders may be

prosecuted o the fullest extent of the law.
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